


Foreign Exchange Rate:

USD 1 = JPY 96.60

USD 1 = LE 5.56

(Average Betw een March 2009 and August 2009)



LOCATIO N MAP (1)



LOCATIO N MAP (2)



i

FINAL REPORT

VO LUME I

FACILITIES PLANNING

Location Map

Table of Contents

List of Tables

List of Figures

Abbreviations

Summary

TABLE O F CONTENTS

CHAPTER 1 INTRODUCTION................................................................................ 1-1

1.1 Background of the Study....................................................................... 1-1

1.2 Outline of the Study.............................................................................. 1-2

1.3 Counterpart Agency in Egypt ................................................................ 1-2
[...]
treatment stably and efficiently on a permanent basis. At present, the primary sludge

generated from the primary treatment of Abu Rawash WWTP having 0.4 million m3/day

capacity and mixed sludge of Zenein WWTP having 0.33 million m3/day capacity are mixed,

conveyed to the desert area 35 km away from Abu Rawash WWTP and treated by sludge

lagoons. Once ongoing expansion of primary treatment and planned facilit ies in this Project

are operational, amount of generated sludge on dry solid basis will be expected to increase

by approximately 2.7 times of current generation owing to additional primary sludge from

primary treatment with 0.8 million m3/day capacity and excess sludge from secondary

treatment with 1.2 million m3/day capacity.

CAPW puts the priority on sewage treatment in order to reduce adverse impact of discharge

from WWTP on qualities of water body. Since their budget is limited and rapid

development is required to catch up with the rate of wastewater generation, CAPW has

strong intention to utilize the existing facilit ies of sludge transfer and sludge lagoons to treat

sludge generated form proposed facilit ies in this Project. Further, HCWW has already

acquired enough space of land for the future expansion of Abu Rawash WWTP.

Taking the above into considerations, the capacity of existing sludge transfer facilit ies is

evaluated whether they can accommodate additional amount from this Project or require

improvement or modification. The conditions of evaluation are summarized in Table 3.17.

The capacity of existing facilit ies is calculated using Hazen – William formula by

modifying with sludge viscosity.

Table 3.17 Conditions of Sludge Transfer

Item Value / Remark

Total dry solid 539,659 kg/day (mass balance calculation)

Total flow 53,036 m3/day

Concentration 1.0%

Existing sludge transfer pump Q22.8 m3/min x H75-85m x 450 kW x 2 nos. x 2 series

(Two pumps are directly connected)

Existing pipeline DCIP diameter 800mm x 35km

Hydraulic cal culation Hazen – Williams formula / C value = 110

Coeffi cient 1.11 (sludge viscosity)

Figure 3.8 shows pipeline profile from Abu Rawash WWTP to sludge lagoon with



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-24

calculated hydraulic gradient. As shown in Figure 3.8, hydraulic gradient is always higher

than pipeline profile at any location of pipeline alignment. Hence, it has been confirmed that

the existing facilit ies of sludge pumps and pipeline has enough capacity for additional

amount of sludge generated from secondary treatment facilit ies. However, the installation of

one series of pumps is required as standby since two series of the existing pumps are

required to convey all sludge. In the existing sludge pump building, there are spaces for four

series, of which two has been already occupied. Hence, additional series of pumps can be

installed in the available spaces of the existing sludge pump building.

Figure 3.8 Hydraulic Gradient with Pipeline Profile

(B) Sludge Lagoon

Required drying period of sludge lagoons is significantly affected by climatic and physical

characteristics of location such as temperature, humidity, sunlight, wind and permeability of

soil. Hence, experience of actual operation of the existing sludge lagoons has been analyzed

to set up required drying period for designing purpose. Since there is no operation record,

information of operation has been obtained from site visits. Current operation and area of

the existing sludge lagoons are shown in Table 3.18 and Figure 3.9, respectively.

Table 3.18 Current O peration

Item Value

Depth of sludge 0.5 m

Drying period in summer 25 days

Drying period in winter 40 days



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-25

1

4

7 9

11
6

85

3

2
10

13 16

17

18

14

15 19

20

12

Dia.800mmSludgeF orce Main

M
ili

ta
ry

A
cc

es
s

Ro
ad

1 16.6 ha 5 4.9 ha 9 19.7 ha 13 8.4 ha 17 5.6 ha

2 8.8 ha 6 11.1 ha 10 7.9 ha 14 8.9 ha 18 5.5 ha

3 8.2 ha 7 26.4 ha 11 8.3 ha 15 16.3 ha 19 16.1 ha

4 23.6 ha 8 5.7 ha 12 21.2 ha 16 6.5 ha 20 11.8 ha

Total = 241.5 ha

Figure 3.9 Area of the Existing Sludge Lagoons

Sludge volume transferred to sludge lagoons in the past three years from 2007 to 2009 is

estimated by summing volumes of mixed sludge from Zenein WWTP and of primary sludge

from Abu Rawash WWTP, which is maintained in daily operation records. Based on

estimated total sludge volume and drying periods of current operation, required area of

sludge lagoons is calculated as shown in Table 3.19.

Table 3.19 Sludge Volume and Required Area of Sludge Lagoons

Year
Sludge volume

(m3/day)
Required area

in summer (ha)
Required area
in winter (ha)

Required area
on average (ha)

2007 15,368 76.8 122.9 99.9

2008 21,155 105.8 169.2 137.5

2009 20,820 104.1 166.6 135.3

Average 19,114 95.6 152.9 124.2

According to the information obtained during site visits, roughly half of lagoons are utilized

even though the number of operating sludge lagoons varies by the season. Average required

area corresponds to the half of the existing sludge lagoon area, which is half of 241.5 ha.

Maximum required area in winter is calculated to be approximately 170 ha, which is much

less than existing area. Four lagoons of No.7, No.15, No.19 and No.20 are not utilized yet

and total area is 70.6 ha. Hence, calculated required area corresponds to 170.9 ha of total

area of utilized lagoons. Taking into account above confirmation, required drying periods

can be set as 25 days in summer and 40 days in winter for designing purpose.

Once 1.2 million m3/day of secondary treatment facilit ies are operational, total amount of

generated sludge is expected to increase to 53,036 m3/day by mass balance calculation,



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-26

which is approximately three times of the current amount on volume basis. Required area of

sludge lagoon is estimated as 265 ha in summer and 424 ha in winter based on drying

periods and sludge generation. Hence, the expansion of 183 ha of sludge lagoon is required

in order to accommodate increased sludge generated from secondary treatment facilit ies.

The location of expansion of sludge lagoon is proposed within area reserved for future

expansion under CAPW planning. This location was chosen avoiding negative impact as

much as possible considering that the direction of regular wind is from north to south in

most of seasons and development occurs mainly in the northern side of sludge lagoon.

Expansion of sludge lagoons with the existing sludge lagoons is shown in Figure 3.10.

Dia. 800mm SludgeForce Main
M

il i
ta

ry
A

cc
es

s
R

oa
d

Figure 3.10 Proposed Sludge Lagoon

3.4 Preliminary Design

3.4.1 Design Criteria

Design Criteria for secondary treatment facilit ies and sludge treatment facilit ies are

summarized as shown in Table 3.20 based on design standards of Egypt and Japan.

Table 3.20 Design Criteria

No. Item Design Criteria

1. Aeration Tank

1-1 MLSS Concentration 2,000 mg/l

1-2 Dissolved Oxygen 2.0 mg/l

1-3 Hydraulic Retention Time (HRT) 4.5 hour

1-4 Solid Concentration in Return Sludge 0.6 %

1-5 Return Sludge Ratio 46 %

1-6 Oxygen required to remove BOD 0.6 kgO2/kgBOD

1-7 Oxygen required for endogenous respiration 0.1 kgO2/MLVSS/d

2. Final Settling Tank

2-1 Hydraulic Surface Loading 25 m3/m2/d

Existing
Sludge Lagoon

(A=241.5ha)
Proposed

Sludge Lagoon
(A=183ha)



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-27

No. Item Design Criteria

2-2 Hydraulic Retention Time (HRT) 3.5 hour

2-3 Effective Depth 3.5 m

2-4 Weir Overflow Rate 150 m3/m/d

2-5 Free Board 0.5 m

3. Chlorine Contact Tank

3-1 Maximum Chlorine Dosing Rate 15.0 mg/l

3-2 Average Chlorine Dosing Rate 5.0 mg/l

3-3 Chlorine Contact Time 5 minutes*

4. Sludge Lagoon

4-1 Drying Period in Summer 25 day

4-2 Drying Period in Winter 40 day
*:Chlorine contact time of30 minutes is secured in effluent channel

3.4.2 Outline of Specification and Drawing of Proposed Facilities

Dimensions of main facilit ies and specifications of equipment are calculated according to

above design criteria and shown in Table 3.21. Facility and process calculation of planned

facilit ies is show in Appendix-4. The general layout of proposed facilit ies under this Project

along with the existing, ongoing facilit ies and future expansion is shown in Figure 3.11. The

hydraulics profile and the flow diagram of secondary treatment facilit ies are shown in

Figure 3.12 and Figure 3.13, respectively. Drawings of planned facilit ies are presented in

Appendix-5.

Table 3.21 Dimensions and Specifications of Proposed Facilities

No. Facilities / Dimensions / Specifications Number of Units

1. Aeration Tank

1-1 Rectangular Tank W10m×L162m×D6m (9,315m3) 24 tanks (4 tanks×6 series)

1-2 Membrane Panel Aerator 24 tanks

1-3 Air Blower 260 m3/min × 380kW 9 nos. (3 standby)

2. Final Settling Tank

2-1 Circular Tank Dia 51m × D3.5m (7,151m3) 24 tanks (4 tanks × 6 series)

2-2 Clarifi er Dia51m × D3.5m × 3.7kW 24 nos.

2-3 Return Sludge Pump 34.7m3/min × H6m × 55kW 24 nos.

2-4 Waste Sludge Pump 5.2m3/min × H10m × 15kW 12 nos. (6 standby)

3. Chlorine Contact Tank

3-1 Rectangular Tank W5m × L90m × D3m (1,350m3) 3 tanks

3-2 Chlorine Cylinder 1ton 42 nos.

3-3 Water Supply Pump 4.0m3/min × H40m × 45kW 6 nos. (3 standby).

4. Sludge Transfer

4-1 Sludge Pump 22.8m3/min × H80m × 450kW 2 nos.

5. Sludge Lagoon

5-1 Sludge Lagoon (expansion) 183 ha.



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-28

E xisting Sludge
T hickener

E xis ting Primary
Settling Tank

Cap acity:
400,000m3/day

PrimarySettlin gT ank
underconst ruction
Capacity: 800,000m3/day

750m

2.6

8 50 m

Exist ing
Inlet
Pumping

S tation

NewI nlet Pumping Station

( Under const ruction)

New Inlet Chamber and Screen
(Under cons tructi on)

Exist ing
Inlet
Grid
Removal
Chamber

New By-Pas s
Ch annel
(Under cons truct ion)

NewM edium Screen&Grit
Removal Cham ber
(Underconstruction)

Fire Fighting
T ank ( Under
construction)

Exist ing Lagoon Sludge
Pump Station

75 0m

9 0 0
m

Admi niat ration Bu ilding
(SecondaryT reatment)

I rr igation Pumping
Station

(Fu ture)

Chlorination
Tank

F inal Settling
T ank

Aeration
T ank

Aeration
Tank

Final Settling
Tank

Secondary Treatment Facility
Capacity: 1,200,000 m3/day

Primary and
Secondary Treatment Facility
Capacity: 800,000 m3/day
(Future)

Sludge Treatment Facility for
2,330,000 m3/day
(Including Zenein WWTP)
(Future)

Exis ting Box Culvert
to Barakat Drain
(B2.4m x H2.0 m, L=728 m)

New Box Culvert

to Barakat Drain
(B2.7m x 2.3m, L= 733m)

Primary TreatmentF acility
Capacity: 1,200,000 m3/day

B lower
B uilding

Substat ion

I nlet Pumping Station,
Screen and Grit Removal,
Greas eSeparator Tank,
Subs tation and Generat or House
( Future)

Fin al Settling

T ank

Final Set tling
Tank

Aeration
Tank

Aeration
T ank

PrimarySettling
T ank

PrimarySettling
T ank

SludgeGravit y
Thickener

E ggShape Type
Sludge Digester

Gas Holder

Digest er Pump
House

Generat or
House

Adminis trat ion
Hous e

Treat ment Facilit yfor
Supernatant L iquor

Chlorination
T ank

Sludge

St orageArea

Sludge
Dewatering
House

Prop os ed B oxCulvert

to Barakat Drain
(B3.0m x H3.0 m, L=757 m)

ChamberB

Chamber A

Chamber 44

Chamber17

Chamber 43

Chamber 63D

Chamber 63C

Chamber 63B

New Greas e
SeparatorT ank
(Und er cons truction)

New Adminis traton
Building
(Under cons tructi on)

B
ar

ak
at

D
r

ai
n

Generator
House

Main
Substat ion
(New)

5.0

Figure 3.11 General Layout of Planned Facilities of Abu Rawash WWTP



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-29

2 3.2 4

15 .17

22 .12
20 .35

G L+18 .50

Cham ber#17

Dis tributi on
Tan k

Main
Collect ion

Cham ber
(#39)

Proposed Secondary Treatment Facility
Q=800,000m3/day

N ew Primary Treatment Facility
Q=800,000m3/day,

(New )

Exis ting Primary Treatment Facilities
Q=400,000m3/day

(Existing)

1 9.0 0

19 .00

1 8.0 0

H WL16 .50

9 .00

1 5.17

13 .17

13 .17

10 .90

H WL 20 .79

LWL1 2.5 0

24.0 m

26.0 m

1 9.0 9

1 9.6 0

19 .16

18 .58

1 8.51
1 8.2 3

1 7.4 8

19 .70

1 9 .6 1

1 6.6 0

Exis ting Channel
Box Cu lvert 2.4m Bx 2.0mH

L= 729m

2 5.1 3 2 5.11
2 4.2 8

2 1 .2 6

2 4.78

23 .43

23 .70

22 .68

Ch lori nation
Tan k

Final
Sedim ent ation

Tank

Aerat ion Tank
Dist rib ution

Tank

Elevation

GL1 8 .5 0

Exist ing lift -up

P umpi ng Stati on

Exist ing
Primary

Setlin g Tank

P arshall
Flu meInlet

Chamb er

Exist ing Inl et
Screw

Pump ing
St ation

Inlet
Ch amber

Inlet Pum ping
Stat ion

Coarse
Screen

Parsh all
F lume

Screen

Grit Removal
Chamber

Main
Dist rib ution

Chamber

Sub
Dist ribution

Chamb er

P rim ary
Sedim en tation

Tan k

Elevation

22.0 m

20.0 m

16.0

18.0 m

14.0

12.0 m

10.0 m

8.0 m

15 .90 (Av e.)
16 .20 (Pea k-1)
16 .50 (Pea k-2)

1 6.9 2
1 7.5 3

Dis tributi on
Tan k

To

Chlorination
Tank

F inal

S ed imentati on
Tank

Aeration Tank
Dis tribut ion

Tan k

Proposed Secondary Treatment Facility
Q=400,000m3/day

24.0 m

22.0 m

20.0 m

16.0

18.0 m

14.0

12.0 m

10.0 m

Cham ber#44

New Channel

Box Cu lvert 2.7m Bx 2.3mH
L= 790m

15 .90 (Av e.)
16 .20 (Pea k-1)
16 .50 (pea k-2 )

15 .90 (Av e.)
16 .20 (Pea k-1)
16 .50 (pea k-2 )

Proposed Chann el

Box Culvert 3.0mB x 3.0m H
L=755m

Barak at
Drain

8.0 m

12.0 m

12.0 m

16.0 m

18.0 m

14.0 m

16.0 m

18.0 m

14.0 m

63B 63C 63D

63B' 63C' 63D'

63B'' 63C'' 63D''

Ch amberB

Chamb er A
Ch amberB

Ch amberB
Chamb er A

1 7.5 3
1 7.6 0

1 8.2 7
1 8.3 71 8.51

1 8.511 9.6 1
1 9.6 21 9 .6 2

1 9 .6 4 19 .20
19 .27

18 .61
18 .651 9.1 1

1 9.1 419 .76
19 .8520 .39

20 .44

2 0.5 7
2 0.7 1
2 0.9 4

21 .10

1 8 .5 1 1 8 .2 3
1 8 .2 7
18 .3 71 8 .5 1

1 8 .5 1
1 8.5 8

1 8.6 1
1 8.6 5

1 9.09

1 9.11
1 9.14

1 9.1 6

1 9.2 0
1 9.2 7

19 .60
19 .61 19 .61

19 .6219 .62
19 .64

2 0.3 5

1 9.68
1 9.73

1 9.812 0.3 9
2 0.4 4

Jacking

Chamber
(#61)

Second ary
Collection

Ch amber
( #38)

20 .44

20 .52
20 .65

Figure 3.12 Hydraulic Profile of Abu Rawash WWTP



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-30

Figure 3.13 Flow Diagram of Abu Rawash WWTP



Study for Abu RawashWastewater Treatment Plant Improvement Final Report

3-31

3.5 Project Cost

3.5.1 Conditions of Cost Estimation

The project cost is estimated based on the conditions stated below.

 The project cost comprises construction cost, administration cost, engineering

cost, contingency (physical and price escalation), interest during construction,

commitment charge and relevant tax.

 The project cost is composed of the local currency potion (L.C.) and foreign

currency portion (F.C.).

 Administration cost in recipient country is assumed to be 1.0 percent of the

construction cost.

 Engineering cost is assumed to be 7.0 percent of the construction cost.

 Physical contingency is considered as 10.0 percent of total of construction

cost, administration cost, and engineering cost.

 Price contingency of 9.6 percent per annum for the local currency portion and

3.7 percent per annum for the foreign currency portion are applied estimated

based on implementation schedule shown in Table 3.26.

 The base period of cost estimation is August in 2009.

 The exchange rate considered is the average rate for six months until August,

2009. (1 LE = 17.38 Yen, 1 USD=96.60 Yen)

 The cost for land acquisition is not considered since the land required for this

Project is a part of the existing Abu Rawash WWTP and sludge lagoon area

belongs to the government.

 Interest during construction is estimated taking into consideration that foreign

portion of the Project cost is financed by JICA ODA loan.

 Commitment charge, which is 0.1 percent of loan outstanding from signing of

Loan Agreement, is estimated in order to enhance the implementation of

project.

 Custom rate including service tax is in the range between 5 and 13 % for